



Test Report

Nviro Business Hub unit 6, Ou Wapad road, Ifafi, Hartbeespoort, 0260 | Tel: 012 252 7588 | www.nviroteklabs.co.za

Datum Ontvang/Date Received:	2024-02-09	Verslag nr./Report no.:	WO 145207:181968
Datum Begin/Date Commenced:	2024-02-09	Datum Gerapporteer/Date Reported:	2024-02-16

To/Aan:	PHOKENG GIPS EN KALK (PTY) LTD	Representative/Verteenwoordiger:	
	2717213156	Farm Name/Plaas Naam:	
	P.O. BOX 1436 FONTAINEBLEAU RANDBURG SOUTH AFRICA 2032	Order/Bestel#:	Alicia van der Berg
		Email:	info@njatiholdings.co.za

Lab Nommer	Sample Reference	Ca (Total)	S (Total)	As *	Cd *	Cr *	Cu *	Pb *	Hg *	Ni *	Se *	Zn *	Co *	Moisture 60C *	CaSO4.2H2O *	<2.0 mm Sieve *	<0.25 mm Sieve *
Lab Number	Monsterverwysing	%	%	mg/kg	mg/kg	mg/kg	mg/kg	mg/kg	mg/kg	mg/kg	mg/kg	mg/kg	mg/kg	%	%	%	%
A24-20	Phokeng Gypsum 30012024	23.01	18.19	<6.5	<2.0	3.60	7.71	13.13	<1.5	<2.5	<2.0	22.68	<1.60	12.71	97.70	71.85	67.04

NOTAS / NOTES:

%CaSO4.2H2O is calculated from Ca and S.

Verslag goedgekeur deur / Report approved by:

Elfriede Keyser

elfriede.k@nvirotek.co.za

TS: WIN 007-009, 014, 041